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EXPLODED VIEW: MUFFLER 3.9L CPL EXHAUST C4

DRAWING #: 0F2751
APPLICABLE TO:

ITEM  PART# QTY. DESCRIPTION
1 0F6504A 1 PIPE R/H SIDE MUFFLER SS
2 0F3127A 1 PIPE L/H SIDE 3.9L CPL SS
3 0F4505 REF GLASS PACK 23.5" LG 2.5" INJOUT
4 0F2981 1 MFLR 7" X 9" (2) 2" IN/2.5" OUT
5 0F2962 1 MUFFLER STRAP
6 0F2830 1 MUFFLER BRACKET STIFFENER
7 047411 2 SCREW HHC M6-1.0 X 16 G8.8
8 022097 2 WASHER LOCK M6-1/4
9 022473 2 WASHER FLAT 1/4-M6 ZINC
10 080762 1 BOLT U 3/8-16 X 2.62
11 0D9832 4 SCREW HHC M12-1.75 X 75 SS
12 087171 8 WASHER FLAT 1/2 SS
13 083215 4 WASHER LOCK 1/2 SS
14 051548 8 NUT HEX M12-1.75 G8 SS
15 0F3794 1 EXHAUST BLANKET LH 600MM LONG
16 0F3794B 1 EXHAUST BLANKET RH 700MM LONG
17 0E8816 1 EXHAUST FLANGE 2" PIPE
18 0F4462 REF RAIN CAP ALUM FOR 2-1/2" PIPE
19 0C2454 REF SCREW THF M6-1 X 16 N WA Z/JS
20 0F4367 REF HEAT SHIELD EXHAUST STACK
21 0F4368 REF CAP HEAT SHIELD EXHAUST STACK
22 036797 4 BOLT U 5/16-18 X 2.25
23 024114 8 NUT HEX 5/16-24 STEEL
24 022129 8 WASHER LOCK M8-5/16
25 0F5078A 1 PIPE, L/H SIDE MUFFLER ST/ST
26 0F2808A 1 EXHAUST OUTLET PIPE CPL
27 080762 REF BOLT U 3/8-16 X 2.62
28 0F3133A 1 PIPE, R/H SIDE 3.9L CPL S.S.

REVISION: G-5537-D

DATE: 6/1/05

* PARTS INCLUDED IN 0F6332 KIT, GLASS PACK SHIP LOOSE.
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